
RIDGID 

5 GALLON PORTABLE 
AIR COMPRESSOR

MODEL NO. OL40135SS
REPAIR SHEET

RIDGID
COMPRESSEUR D’AIR 

PORTABLE DE 18,9 L (5 GAL)
NUMÉRO DE MODÈLE OL40135SS

FEUILLE DE RÉPARATION

RIDGID
COMPRESOR DE AIRE 

PORTÁTIL DE 18,9 L (5 GAL.)
NÚMERO DE MODELO OL40135SS
LISTAS DE PIEZAS DE REPUESTO



FIGURE A

1

3
4

5
6

5
6

926

27

28

17

16

18

19

21

22 

25

24

23

9

15

13
14

12

11

10

8

7

15

13
12

11

10

13
12

11

10

13
12

11

10
2

34

29

33

32
36

37

31
35

30

20

2

OL40135SS



FIGURE A

	 1	         N/A	 Motor And Pump Assembly............................. 1

	 2	 079027017001	 Bracket............................................................. 2

	 3	 079027017002	 Washer (M8)..................................................... 2

	 4	 079027017003	 Bolt (M6 x 35 mm)............................................ 2

	 5	 079027017004	 Ferrule.............................................................. 2

	 6	 079027017005	 Exhaust Tube Nut............................................. 2

	 7	 079027017701	 Exhaust Tube Assembly................................... 1

	 8	 079027017702	 Tank Assembly................................................. 1

	 9	 079027017006	 Rubber Pad...................................................... 4

	 10	 079027017007	 Bolt (M6 x 30 mm, Hex Hd.)............................. 4

	 11	 079027017008	 Spring Washer (M6).......................................... 4

	 12	 079027017009	 Washer (ID18 x OD6.5 x 1.8t)........................... 4

	 13	 079027017010	 Rubber Feet..................................................... 4

	 14	 079027017011	 Drain Valve....................................................... 1

	 15	 079027017012	 End Cap (25 mm)............................................. 2

	 16	 079027017013	 End Cap (22 mm)............................................. 1

	 17	 079027017014	 Handle Grip...................................................... 1

	 18	 079027017015	 Pressure Gauge............................................... 2

	 19	 079027017016	 Joint................................................................. 1

	 20	 079027017703	 Regulator Assembly......................................... 1

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 KEY	 PART 
	 NO.	 NUMBER	 DESCRIPTION	 QTY

	 21	 079027017017	 Quick Coupler.................................................. 1

	 22	 079027017018	 Power Cord Assembly..................................... 1

	 23	 079027017019	 Pressure Switch............................................... 1

	 24	 079027017020	 Tube................................................................. 1

	 25	 079027017021	 Connector Nut.................................................. 1

	 26	 079027017022	 Ferrule.............................................................. 1

	 27	 079027017023	 Check Valve..................................................... 1

	 28	 079027017024	 Safety Valve (150 PSI)...................................... 1

	 29	 079027017906	 On/Off Switch Label......................................... 1

	 30	 079027017913	 Cord Label....................................................... 1

	 31	 079027017903	 Regulator Knob Label...................................... 1

	 32	 079027017912	 Add Lubricant Label......................................... 1

	 33	 079027017905	 Data Label........................................................ 1

	 34	 079027017907	 Tank Logo Label............................................... 1

	 35	 079027017904	 Warning Label.................................................. 1

	 36	 079027017901	 Tank Gauge Label............................................ 1

	 37	 079027017902	 Outlet Gauge Label.......................................... 1

		  Not Shown:

		  988000724	 Operator’s Manual

		  9-17-15 
		  (Rev:01)

3

OL40135SS



FIGURE C

12
3

4

5
6

7

89

10
11

12
1314

15
16

1718

47
48

49
50

51

52

53

54

43

45

17

46

42

19

7
31

41

40

44

56

55

57

2

158

59

21

22 34

33

32

26

24

30

29

28

27
26

25

202338
37

36

36

35

39

6

OL40135SS



FIGURE C

	 40	 079027008098	 Top Cylinder Gasket....................... 1

	 41	 079027008097	 Cylinder.......................................... 1

	 42	 079027008096	 Bottom Cylinder Gasket................. 1

	 43	 079027008713	 Piston Kit........................................ 1

	 44	 079027017705	 Pump Rebuild Kit........................... 1

	 45	 079027008063	 Washer (M8) 
				    (ID9 x OD16 x 1.6t)......................... 2

	 46	 079027008061	 Bolt (M8 x 28 mm, Hex Hd.)........... 2

	 47	 079027008073	 Crankcase Seal Gasket.................. 1

	 48	 079027008072	 Crankcase Head............................. 1

	 49	 079027008071	 O-Ring............................................ 1

	 50	 079027008070	 Screw (M6 x 12 mm, Hex Hd.)....... 1

	 51	 079027008069	 Oil Level Plug.................................. 1

	 52	 079027008068	 Screw (M5 x 15 mm)...................... 4

	 53	 079027005906	 Hang Tag Label (Oil Fill).................. 1

	 54	 079027008709	 Dipstick Kit..................................... 1

	 55	 079027017704	 Air Filter Kit (Inc. Key No. 56)......... 1

	 56	 079027008058	 Air Filter.......................................... 1

	 57	 079027008057	 Cylinder Head................................. 1

	 58	 079027008054	 Bolt (M6 x 55 mm, Hex Hd.)........... 4

	 59	 079027017100	 Exhaust Tube Connector................ 1

 

	 1	 079027008055	 Lock Washer (M6) 
				    (ID6.4 x OD9.6 x 1.6t)..................... 8

	 2	 079027008056	 Washer (M6) 
				    (ID6.6 x OD12 x 1.5t)...................... 8

	 3	 079027008084	 Bolt (M6 x 160 mm, Hex Hd.)......... 4

	 4	 079027008085	 C-Clip............................................. 1

	 5	 079027008083	 Motor Fan....................................... 1

	 6	 079027008082	 Motor Cover................................... 1

	 7	 079027008086	 Strain Relief.................................... 3

	 8	 079027008081	 Wave Gasket.................................. 1

	 9	 079027008712	 Motor Stator Assembly.................. 1

	 10	 079027008080	 Ball Bearing (6203 ZZ).................... 1

	 11	 079027008711	 Motor Rotor Assembly................... 1

	 12	 079027008079	 Oil Seal........................................... 1

	 13	 079027008078	 Ball Bearing (6205-2RS)................. 1

	 14	 079027008077	 Crankcase...................................... 1

	 15	 079027008710	 Counterweight Kit........................... 1

	 16	 079027008087	 Capacitor........................................ 1

	 17	 079027008062	 Lock Washer (M8) 
				    (ID8.4 x OD12.6 x 2.1t)................... 3

	 18	 079027008088	 Hex Nut (M8).................................. 1

	 19	 079027017101	 Cylinder Adjustment Gasket........... 1

	 20		 079027008716	 Vent Guide Assembly 
				    (Inc. Key Nos. 7 and 31)................. 1

	 21	 079027008103	 Pressure Relief Valve...................... 1

	 22	 079027008111	 Power Cord.................................... 1

	 23	 079027008112	 Star Washer (1.5 mm)..................... 1

	 24	 079027008113	 Screw (M4 x 8 mm)........................ 1

	 25	 079027008110	 Screw (M6 x 12 mm)...................... 6

	 26	 079027008106	 Screw (M3.5 x 8 mm)..................... 8

	 27	 079027008109	 Motor Cover Bracket 
				    (Inc. Key No. 7)............................... 1

	 28	 079027008716	 Vent Guide Assembly 
				    (Inc. Key No. 31)............................. 1

	 29	 079027008108	 Overload Protector......................... 1

	 30	 079027008117	 Star Washer (D10).......................... 1

	 31	 079027017908	 Mobile Air Logo Label.................... 1

	 32	 079027017911	 Hot Surface Label 
				    (French/Spanish)............................ 1

	 33	 079027017910	 Hot Surface Label (English)............ 1

	 34	 079027008715	 Protective Cover Assembly 
				    (Inc. Key Nos. 32-33)...................... 1

	 35	 079027008102	 Cylinder Cover Gasket................... 1

	 36	 079027008101	 Valve Plate...................................... 2

	 37	 079027008100	 Gasket............................................ 1

	 38	 079027008099	 Reed Valve...................................... 2

	 39	 079027008714	 Gasket Kit 
				    (Inc. Key Nos. 35, 37, 40 and 42)... 1

KEY	 P/N	 DESCRIPTION	 QTYKEY	 P/N	 DESCRIPTION	 QTY KEY	 P/N	 DESCRIPTION	 QTY

7

OL40135SS




